From: Barry Simescu [Barry@DuboisCooper.com]

Sent:  Wednesday, October 14, 2009 1:46 PM

To:  Benoit Dennis J.

Cc: Sales; JSchell@gormanrupp.com

Subject: RE: Howell WWTP Raw Sewage PS Gorman Rupp

Dennis

Based on my check of NPSH before we were short by about 7 feet so lowering 10 feet would work. A
budget price for four T10 with 40 hp VFD and piping and valves would be about $210,000. This price
includes the control panels also.

Barry

----- Original Message-----

From: Benoit Dennis J. [mailto:dbenoit@hrc-engr.com]
Sent: Saturday, October 10, 2009 5:41 PM

To: Barry Simescu

Subject: RE: Howell WWTP Raw Sewage PS Gorman Rupp

Could you do Option 1 if the suction lift were reduced by about 10 feet?
[...]
DESIGN CRITERIA DESIGN CALCULATIONS

Wastewater Type: Domestic

lreatment Preceding Filter: Secondary 2,569.4 gpm @ Avg. Daily Flow

Filter Area = = 1284.7 sq. ft required
Average Daily Flow (gpd): 3,700,000.0 2 gpm/sq.ft
Max. Daily Flow (gpd): 8,500,000.0 )
_ 5,902.8 gpm @ Max. Daily Flow )
Filter Area = = 1180.6 sq. ft required
5 gpm/sq.ft
FILTER INFLUENT QUALITY . 308.6 Ibs. of TSS/day @ Avg. Daily Flow _
Filter Area = = 257.1 sq. ft required
Influent Average BOD5 (mg/l): 1.2 Ibs/sq.ft/day
Influent Average TSS (mg/l): 10
Influent Maximum TSS (mg/I) 15 MEDIA REQUIREMENTS: Sand
Influent Avg. Temperature (C): 20
Influent Turbidity (N.T.U.): 2 16 x 82 ABF Filter(s) will require:
Influent Phosphorus (mg/l): 0.8 112.0 tons of: Sand
FILTER EFFLUENT QUALITY DESIRED
Effluent Average BODS (mgl): Therefore, a minimum filter ar(.aa o] 1.284.7 ' sq.ft. is required based only on the
Effluent Average TSS (mg/l): 5 Avg. Daily Flow and the following equipment is recommended:

Effluent Turbidity (N.T.U.):

2 ABF Concrete Filter(s)16x82 w/1 Unit Out-Of-Service (Single Media)
Effluent Phosphorus (mg/l): 0.3

X pqua-Aerobic Systems Inc. Page 1 Howell WWTP, MI AquaABF Filter



Concrete Filter

Project #: 2021
Design #: 1
Project State: Ml

Filtration

1. The filter recommendation is based upon the following assumptions (as shown on the design sheet): 10 mg/I
average daily Influent TSS, 15 mg/l peak Influent TSS, 5 mg/l daily (monthly) effluent TSS and an acceptable
upstream process such as an activated sludge plant with a minimum of SRT of 5 days.

2. The anticipated filtered effluent quality is based on the specified filter influent conditions as shown under
“Design Parameters” of this Process Design Report. In addition to the specified design parameters, the filter
influent should be free of algae and other small, colloidal solids that cannot be readily removed via filtration
media. Provisions shall be made, by others, to treat algae and condition the solids to be filterable, if necessary.

3. The anticipated effluent quality is based upon filterable influent solids.

4. The filter recommendation is based on providing redundancy such that the remaining unit(s) is capable of
handling 100% of the peak design flow.

Phosphorous

5. The filter will only remove TP that is associated with the TSS removed by the filter. Solids include both
biological and chemical solids. Since only insoluble, particle-associated phosphorous is capable of being
removed by filtration, phosphorous speciation shall be provided by the Owner to substantiate the
concentrations of soluble and insoluble phosphorous in the filter influent. If the proportions of soluble
(unfilterable) and insoluble phosphorous are such that removal to achieve the desired effluent limit is not
practical, the Owner will provide for proper conditioning of the wastewater, upstream of the filter system, to
allow for the required removal.

6. To achieve an effluent monthly average total phosphorus limit of 0.3 mg/L, the biological process, chemical
feed systems, and AquaABF Filter need to be designed to facilitate optimum performance.

7. A minimum of twelve (12) 24 hour daily composite samples per month (both influent and effluent) shall be

X pqua-Aerobic Systems Inc. Page 2 Howell WWTP, MI AquaABF Filter



Concrete Filter

Project #: 2021
Design #: 1
Project State: Ml

obtained for total phosphorus analysis.

8. Meeting the required phosphorus final effluent limit is contingent on a secondary effluent total phosphorus
concentration of equal or less than 0.8 mg/L on a daily average basis and a daily average TSS of 10 mg/L and a
maximum TSS concentration of 15 mg/L.

9. Secondary effluent phosphorus shall be either in a reactive phosphate form or a filterable particulate form or
both. It is assumed that soluble non-reactive phosphorous is not present in the waste stream.

10. Chemical feed lines (i.e. metal salts) shall be furnished to each reactor, aerobic digester and recycle stream
as necessary.

11. Chemical addition (i.e. metal salts and polymer) shall be furnished prior to the filter. Adequate rapid mixing
must be provided as part of the chemical feed system. The chemical dosage should be flow-paced and
controlled to avoid overdosing. Jar testing with various metal salts and polymers is recommended to determine
the most effective metal salt and polymer as well as the optimum dosages of each, and to estimate the degree of
phosphorus removal that can be achieved. In addition, a pilot study may be required to verify the actual
performance capability.

12. A flocculation tank with a minimum of 5-minute HRT at the maximum daily flow shall be furnished after
chemical addition and prior to the filter.

13. pH monitoring and control in a range of 6.8-7.2 of the upstream biological reactor is required when adding
metal salts.

Equipment

14. Equipment selection is based upon Aqua Aerobic Systems standard materials of construction and electrical
components.

X pqua-Aerobic Systems Inc. Page 3 Howell WWTP, MI AquaABF Filter



Concrete Filter

Project #: 2021
Design #: 1
Project State: Ml

15. AAS is familiar with the requirements of the American Recovery and Reinvestment Act of 2009 and the Buy
American provision included. AAS can provide a system that is in full compliance with the Buy American
provision. As the project develops AAS can work with you to ensure full compliance with the Act should it be
required. Please contact the factory should compliance be required.

é Aqua-Aerobic Systems Inc. Page 4 Howell WWTP, MI AquaABF Filter



Concrete Filter

Project #: 2021
Design #: 1
Project State: Ml

Note: The following calculations are approximate values as concrete, labor & building costs vary widely and are dependent on project location. Aqua-
Aerobic Systems provides these estimates for cursory project cost analyses.

CO nc rete *Est. Cubic Yards Required includes concrete required for the
construction of the Automatic Backwash Filter. Cost is estimated

. . on an installed basis and work is to be performed by others.
*Est. Cubic Yards Required: 450 P y

X Est. Concrete$ / Cubic Yard: $350 *Est. Cubic Yards Required does not include concrete required for
) ) a building. (A minimum clearance of 5 ft. is recommended on all
sides of the filter within a building.)

Estimated Concrete Costs: $157,500

X pqua-Aerobic Systems Inc. Page 5 Howell WWTP, MI AquaABF Filter



PROCESS DESIGN REPORT

AQUA-AEROBIC
SYSTEMS, INC.

HOWELL WWTP, Ml

Design#: 38720

Option: AquaDisk Cloth Media Filters
Designed by Brandon Thomas on Tuesday, August 11, 2009

The enclosed information is based on preliminary data which we have received from you. There may be factors
unknown to us which would alter the enclosed recommendation. These recommendations are based on
models and assumptions widely used in the industry. While we attempt to keep these current, Aqua-Aerobic
Systems, Inc. assumes no responsibility for their validity or any risks associated with their use. Also, because
of the various factors stated above, Aqua-Aerobic Systems, Inc. assumes no responsibility for any liability
resulting from any use made by you of the enclosed recommendations.

Copyright 1999, Aqua-Aerobic Systems, Inc., Rockford, IL




Design Notes

Filtration

1. The cloth media filter recommendation is based upon the following assumptions (as shown on the design sheet): 10 mg/l average
daily Influent TSS, 15 mg/l peak Influent TSS, 5 mg/l daily (monthly) effluent TSS and an acceptable upstream process such as an
activated sludge plant with a minimum of SRT of 5 days

2. The anticipated filtered effluent quality is based on the specified filter influent conditions as shown under “Design Parameters” of
this Process Design Report. In addition to the specified design parameters, the filter influent should be free of algae and other small,
colloidal solids that cannot be readily removed via filtration through nominal 10 micron pore size media. Provisions shall be made,
by others, to treat algae and condition the solids to be filterable, if necessary.

3. The anticipated effluent quality is based upon filterable influent solids.
4. For this application, pile filter cloth is recommended, which has a nominal pore size of 10 microns.

5. The cloth media filter recommendation is based on providing redundancy such that the remaining unit(s) is capable of handling
100% of the peak design flow.

Membrane

6. The cloth media filter will only remove TP that is associated with the TSS removed by the filter. Solids include both biological and
chemical solids. Since only insoluble, particle-associated phosphorous is capable of being removed by filtration with 10 micron
nominal pore size cloth media, phosphorous speciation shall be provided by the Owner to substantiate the concentrations of soluble
and insoluble phosphorous in the filter influent. If the proportions of soluble (unfilterable) and insoluble phosphorous are such that
removal to achieve the desired effluent limit is not practical, the Owner will provide for proper conditioning of the wastewater,
upstream of the filter system, to allow for the required removal.

7. To achieve an effluent monthly average total phosphorus limit of 0.3 mg/L, the biological process, chemical feed systems, and
Agua Cloth media Filter need to be designed to facilitate optimum performance.

8. A minimum of twelve (12) 24 hour daily composite samples per month (both influent and effluent) shall be obtained for total
phosphorus analysis.

9. Meeting the required phosphorus final effluent limit is contingent on a secondary effluent total phosphorus concentration of equal
or less than 0.8 mg/L on a daily average basis and a daily average TSS of 10 mg/L and a maximum TSS concentration of 15 mg/L.

10. Secondary effluent phosphorus shall be either in a reactive phosphate form or a filterable particulate form or both. It is assumed
that soluble non-reactive phosphorous is not present in the waste stream.

11. Chemical feed lines (i.e. metal salts) shall be furnished to each reactor, aerobic digester and recycle stream as necessary.

12. Chemical addition (i.e. metal salts and polymer) shall be furnished prior to the filter. Adequate rapid mixing must be provided as
part of the chemical feed system. The chemical dosage should be flow-paced and controlled to avoid overdosing. Jar testing with
various metal salts and polymers is recommended to determine the most effective metal salt and polymer as well as the optimum
dosages of each, and to estimate the degree of phosphorus removal that can be achieved. In addition, a pilot study may be required
to verify the actual performance capability.

13. A flocculation tank with a minimum of 5-minute HRT at the maximum daily flow shall be furnished after chemical addition and
prior to the filter.

14. pH monitoring and control in a range of 6.8-7.2 of the upstream biological reactor is required when adding metal salts.
Equipment

15. Equipment selection is based upon Aqua Aerobic Systems standard materials of construction and electrical components.

16. AAS is familiar with the requirements of the American Recovery and Reinvestment Act of 2009 and the Buy American provision
included. AAS can provide a system that is in full compliance with the Buy American provision. As the project develops AAS can
work with you to ensure full compliance with the Act should it be required. Please contact the factory should compliance be required.

Aqua-Aerobic Systems, Inc. CONFIDENTIAL Printed On: 8/11/2009 1:15:14 PM Page 2 of 5
HOWELL WWTP, Ml / Design#: 38720 / Option: AquaDisk Cloth Media Filters / Designed by Brandon Thomas on Tuesday, August 11, 2009



AquaDISK Tertiary Filtration - Design Summary

DESIGN INFLUENT CONDITIONS

Pre-Filter Treatment: Secondary

Avg. Design Flow = 3.7 MG/day = 2569.4 gpm = (13986 m~3/day)
Max. Design Flow = 8.5 MG/day =5902.8 gpm = (32130 m”"3/day)

Effluent
DESIGN PARAMETERS Influent mg/l Required <=mgl/l Anticipated <=mgl/l
Avg. Total Suspended Solids: TSSa 10 TSSa 5 TSSa 5
Max. Total Suspended Solids: TSSm 15 -- -- - --
Phosphorus: Total P 0.8 Total P 0.3 Total P 0.3

AquaDISK FILTER RECOMMENDATION

Qty Of Filter Units Recommended =3

Number Of Disks Per Unit =10

Total Number Of Disks Recommended = 30

Total Filter Area Provided = 1614 ft"2 = (149.95 m"2)

Filter Model Recommended = AguaDisk Concrete Model 54E: 10 Disk Unit

AquaDISK FILTER CALCULATIONS

Filter Type:
Vertically Mounted Cloth Media Disks featuring automatically operated vacuum backwash.

Average Flow Conditions:

Average Hydraulic Loading = Avg. Design Flow (gpm) / Recommended Filter Area (ft"2)
=2569.44 / 1614 ft"2
=1.59 gpm/ft"2 (1.08 I/s/m”2) at Avg. Flow

Maximum Flow Conditions:

Maximum Hydraulic Loading = Max. Design Flow (gpm) / Recommended Filter Area (ft"2)
=5902.78 / 1614 ft"2
= 3.66 gpm/ft"2 (2.49 I/s/m”2) at Max. Flow

Solids Loading:

Solids Loading Rate = (Ibs TSS/day at max flow and max TSS loading) / Recommended Filter Area (ft"2)
= 1063.4 Ibs/day / 1614 ft"2
=0.66 Ibs. TSS /day/ft"2 (3.21 kg. TSS/day/m”"2)

The above recommendation is based upon the provision to maintain a satisfactory hydraulic surface loading with (1) unit out of
service. The resultant hydraulic loading rate at the Maximum Flow is: 5.5 gpm / ft*2 = (3.7 L/s / m"2)

Estimated total concrete requirement: =219.2 yd"3 = (186.1 m”3)

Aqua-Aerobic Systems, Inc. CONFIDENTIAL Printed On: 8/11/2009 1:15:14 PM Page 3 of 5
HOWELL WWTP, Ml / Design#: 38720 / Option: AquaDisk Cloth Media Filters / Designed by Brandon Thomas on Tuesday, August 11, 2009



Equipment Summary

Cloth Media Filters

AquaDisk Tanks/Basins

3 Aquadisk model # ADFC-54x10E-PC concrete filter basin accessories consisting of:

- Concrete basin(s) (by others).

- Centertube support beam wall brackets.
- 304SS anchors.

- 6" manual butterfly valve(s).

- Painted steel backwash pump stand.

- Effluent seal plate weldment.

3 Influent Flow Assembly(ies) consisting of:

- Level weir / flow separation baffle(s).
- Stiffening angle(s).
- 304SS anchors.

AquaDisk Centertube Assemblies

3 Centertube Assembly(ies) consisting of:

- Centertube.

- Lower quad wheel carrier assembly(ies).

- Centertube position maintainer.

- Centertube end support bearing kit(s).

- Effluent centertube lip seal.

- Centertube drive sprocket(s).

- Disk segment stainless steel support rod(s).

- Neoprene media sealing gaskets.

- Pile cloth media and non-corrosive support frame assemblies.

AgquabDisk Drive Assemblies

3 Drive System Assembly(ies) consisting of:

- Gearbox with motor.

- Stationary drive bracket weldment.
- Drive chain(s) with pins.

- Warning label(s).

- Chain guard weldment(s).

- Drive spocket(s).

AquaDisk Backwash/Sludge Assemblies

3 Backwash Pump installation(s) consisting of:

- Backwash and sludge pump(s).
- Backwash pump throttling gate valve(s).
- 3" ball valve(s).

3 Backwash Support Assembly(ies) consisting of:
- Backwash support weldment(s).
3 External Piping Accessory Kit(s) consisting of:

- 0 to 30 inches mercury vacuum gauge(s).
- 0 to 15 psi pressure gauge(s).
- Vacuum transducer(s).

3 Backwash System Assembly(ies) consisting of:

- Backwash collection nozzle.

Aqua-Aerobic Systems, Inc. CONFIDENTIAL Printed On: 8/11/2009 1:15:14 PM Page 4 of 5
HOWELL WWTP, Ml / Design#: 38720 / Option: AquaDisk Cloth Media Filters / Designed by Brandon Thomas on Tuesday, August 11, 2009



- PVC sludge collection manifold(s).

- Combination nipple(s) for hose to pipe connection(s).
- Stainless steel backwash nozzle springs.

- 1 1/2" Flexible hose.

- 2" Flexible hose.

- Stainless steel hose clamps.

- 304 stainless steel backwash collection manifold(s).

AquabDisk Instrumentation

3 Pressure Transducer Assembly(ies) consisting of:

- Level sensing pressure transducer(s).
- 304 Stainless steel probe mounting bracket(s).
- Float switch(es).

AquabDisk Valves

3 Influent Valve(s) consisting of:

- 18" manual butterfly valve(s).
- Valve extension(s) painted steel.